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Dear Customer,

Congratulations on your purchase of an ENERGETICS home exerciser. This product has been designed and
manufactured to meet the needs and requirements of in-home use. Please carefully read the instructions prior
to assembly and first use. Be sure to keep the instructions for reference and/ or maintenance. If you have any
further questions, please contact us. We wish you lots of success and fun while training,

Your([E] ENERGETICS Team

Warranty

ENERGETICS offers high quality home exercisers that have been tested and certified according to European
Norm EN 957.

ENERGETICS warrants to the original purchaser 3 years against possible defects in material and workmanship.
Excluded are damages caused by misuse and wearing parts. All electronic parts are warranted for a period of 2
years. The warranty period starts at the date the product was purchased (retain your sales receipt).

Safety Instructions

e This training equipment is not suitable for therapeutic purposes.

e Consult your physician before starting with any exercise programme to receive advice on the optimal
training.

o Warning: incorrect/ excessive training can cause health injuries. Stop using the home exerciser when

feeling uncomfortable.

Ensure that training only starts after correct assembly, adjustment and inspection of the home exerciser.

Always start with a warm-up session.

Only use original ENERGETICS parts as delivered (see checklist).

Follow the steps of the assembly instruction carefully.

Only use suitable tools for assembly and ask for assistance if necessary.

Place the home exerciser on an even, non-slippery surface.

Tighten all adjustable parts to prevent sudden movement while training.

This product is designed for adults. Please ensure that children only use it under the supervision of an adult.

Ensure that those present are aware of possible hazards, e.g. movable parts during training.

The resistance level can be adjusted to your personal preference

Do not use the home exerciser without shoes or loose shoes.

Ensure that sufficient space is available to use the home exerciser.

Be aware of non-fixed or moving parts whilst mounting or dismounting the home exerciser.

Care and Maintenance

- The home exerciser should not be used or stored in a moist area because of possible corrosion.

- Check at least every 4 weeks that all connecting elements are tightly fitted and in good condition.
- In case of repair please ask your dealer for advice.

- Replace defective components immediately and/or keep the equipment out of use until repair.

- Only use original spare parts for repair.

- Use a damp cloth to clean the Home Exerciser and avoid the use of aggressive detergents when cleaning
the bike.

- After exercising, immediately wipe of the sweat; perspiration can ruin the appearance and proper function of

the Home Exerciser.



Part list — Vibra Studio - 2007

NO. DESCRIPTION SIZE QTY | | NO. | DESCRIPTION SIZE QTyY
1 |BOTTOM PAD 1 26 | NYLON-NUT M10 8
2 | 'SLIP PROOF STICKER 1 27 | NYLON-NUT M8 4
3 | MAIN BOX 1 28 | WASHER 081615 | 4
4 |STRAP 40732100 2 29 |BOLT M10*25 4
5 | MAIN FRAME 1 30 88\“;?5%; 1
6 |U-JOINT 8 31 | POWER WIRE 1
7 | RUBBER PAD 4 32 | MOTOR WIRE 1 1
8 |MOTOR VB588 1 33 | MOTOR WIRE 2 1
9 | COMPUTER VB588 1 34 | SCREW M4*12 14
10 | HANDLE BAR 1 35 | WASHER 81915 | 2
11 ?gXEgD%FCER 1 36 | SCREW 4*18 2
12 | TRANSDUCER 1 37 | SCREW M4*16 8
13 igﬁ'\N"gD%FCER 1 38 |HEX HEAD BOLT M10*35 1
14 |TRANSMITTER 1 39 | SIGNAL WIRE 1
15 | POWER BOARD 1 40 | AXLE 1
16 |BOTTOM PLATE 1 41 | PLASTIC WHEEL 2
17 | CUPULE 5 42 |LOOPS 1
18 EggiEgM%bATPEBFSARD 1 43 |INDUCTANCE 1
19 |UPRIGHT POST 1502.51200| 1 44 |FILTER 1
20 | POWER SOCKET 1 45 | NYLON-NUT M4 10
21 Egg?ER PLATE FOR 1 46 | STEEL PILLAR 4
22 | L-PLATE 1 47 | SCREW M4*20 4
23 | POWER WIRE 1 48 | SCREW M3*8 4
24 |RUBBER PLATE 1 49 |NUT M3 4
25 | WASHER 2102620 | 8




Sehr geehrte Kundin, sehr geehrter Kunde,

wir gratulieren lhnen zum Kauf eines ENERGETICS Heimtrainers. Dieses Produkt ist fir den Heimbereich
konzipiert um den Wiinschen und Anforderungen dieses Bedarfs gerecht zu werden. Bitte lesen Sie vor dem
Aufbau und dem ersten Gebrauch zunachst sorgfaltig diese Anleitung. Bitte bewahren Sie die Anleitung als
Referenz und fir den richtigen Umgang mit lhrem Fitness-Gerat auf. .Bei weiteren Fragen dazu stehen wir
Ihnen selbstverstandlich gerne zur Verfliigung. Wir wiinschen Ihnen viel Spal’ und Erfolg bei lhrem Training.

e (£] ENERGETICS - Team

Garantie

ENERGETICS Qualitédtsprodukte werden konstruiert und getestet um fir ein engagiertes Fitness-Training
eingesetzt zu werden. Dieses Gerat entspricht der europaischen Norm EN 957.

ENERGETICS gewahrt auf Material- und Verarbeitungsfehler eine Garantie von 3 Jahren. Von der Garantie
ausgeschlossen sind sowohl Schaden, die durch unsachgemale Anwendung des Produktes entstehen als
auch auf Verschleilteile. Auf elektronische Komponenten wird eine Garantie von 2 Jahren offeriert. Die
Garantiezeit beginnt mit dem Verkaufsdatum (bitte Kaufbeleg sorgfaltig aufbewahren).

Sicherheitshinweise

o Dieses Trainingsgerat ist nicht fiir den therapeutischen Einsatz gedacht.

e Bei gesundheitlichen Einschrankungen oder fir individuelle und personliche Trainingsparameter
konsultieren Sie bitte zunachst Ihren Arzt. Er kann lhnen sagen, welche Art des Trainings und welche
Belastung fir Sie geeignet sind.

e Achtung: Falsches oder exzessives Training kann Ihre Gesundheit gefahrden.

Beginnen Sie erst mit dem Training, nachdem Sie sichergestellt haben, dass der Heimtrainer korrekt

aufgebaut und eingestellt ist.

e Starten Sie immer mit einer Aufwarm-Phase.

e Verwenden sie nur die der Lieferung beigelegten ENERGETICS Originalteile (siehe Check-Liste).

o Gehen Sie beim Aufbau des Gerats exakt nach der Montageanweisung vor.

e Verwenden Sie nur geeignetes Werkzeug fiir die Montage.

o Stellen Sie das Gerat auf einem ebenen, rutschfesten Untergrund auf.

e Schrauben Sie vor dem Training alle verstellbaren Teile fest, um eine Lockerung wahrend des Trainings zu
vermeiden.

e Das Gerat ist fur das Training erwachsener Personen konzipiert. Stellen Sie sicher, dass eine Nutzung des
Gerats von Kindern nur unter Aufsicht von Erwachsenen erfolgt.

¢ Weisen Sie anwesende Personen auf Gefahrdung, z.B. durch bewegliche Teile, hin.

o Der Widerstand kann auf lhre persdnlichen Bedurfnisse eingestellt werden: siehe auch Trainingsanleitung.

¢ Verwenden Sie den Heimtrainer nicht ohne Schuhe oder mit losem Schuhwerk.

e Stellen Sie sicher, dass ausreichend Platz vorhanden ist, um den Heimtrainer zu benutzen.

e Beachten Sie die nicht fixierten oder beweglichen Teile wahrend der Montage/Demontage des

Heimtrainers.

Sorgfalt und Wartung

- Um die Gefahr von Korrosionsschaden zu vermeiden, verwenden oder lagern Sie dieses Heim-Fitness-

Gerat nicht in feuchten Raumen.

- Uberpriifen Sie spatestens alle 4 Wochen, dass alle Verbindungen fest angezogen und in einem guten
Zustand sind.

- Im Falle einer Reparatur kontaktieren Sie bitte Ihren Handler.

- Ersetzen Sie beschadigte Teile sofort und/oder verwenden Sie diese nicht bis sie repariert sind.

- Bitte verwenden Sie flr Reparaturen nur original Ersatzteile.

- Verwenden Sie zum reinigen einen feuchten Lappen und vermeiden Sie die Anwendung von

aggressiven Reinigungsmitteln.

- Wischen Sie unmittelbar nach dem Training den Schweil3 ab. Schweil} kann zu Schaden fithren und die

Funktion des Heim-Fitness-Gerates beeintrachtigen.
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Ersatzteilliste — Vibra Studio - 2007

Nr. Bezeichnung GroRe Menge Nr. Bezeichnung GroRe Menge
MUTTER:
1 | STANDFLAECHE 1 26 | OE| BT SICHERND M10 8
2 SHEgEAFgETE ! 27 gAéJI_TL;:rSI.E'I%ICHERND M8 4
3 | GEHAUSE 1 28 |UNTERLEGSCHEIBE | @8*16*15 | 4
4 |RIEMEN 4032100 2 29 | SCHRAUBE M10*25 4
5 |GRUNDRAHMENS 1 30 | COMPUTERGEHAUSE 1
6 |SCHELLE 8 31 | STROMKABEL 1
7 | GUMMIDAEMPFER 4 32 | MOTORKABEL 1 1
8 |MOTOR VB588 1 33 | MOTORKABEL 2 1
9 |COMPUTER VB588 1 34 | SCHRAUBE M4*12 14
10 |LENKER 1 35 |UNTERLEGSCHEIBE | 181915 | 2
11 | VERKLEIDUNG 1 36 | SCHRAUBE 4°18 2
12 | TRANSFORMATOR 1 37 | SCHRAUBE M4*16 8
13 .Fﬁé‘m"gyo':,’wEAﬁOR 1 38 | SCHRAUBE M10*35 1
14 | TRANSMITTER 1 39 | SIGNAL-KABEL 1
15 | PLATINE 1 40 | ACHSE 1
16 | GRUNDPLATTE 1 41 |KUNSTSTOFF-RAD 2
17 | STANDFUSS 5 42 |KUPFERSPULE 1
18 g‘gm’még'z FUR 1 43 | KONDENSATOR 1
19 | GRIFFSTUETZE 1502.51200| 1 44 |FILTER 1
MUTTER

20 | STROMANSCHLUSS 1 45 | SE| B TSICHERND M4 10
21 ggm%%g‘;g UER 1 46 | STAHLSTIFT 4
22 |WINKEL 1 47 | SCHRAUBE M4*20 4
23 | STROMKABEL 1 48 | SCHRAUBE M3*8 4
24 | GUMMIMATTE 1 49 |MUTTER M3 4
25 |UNTERLEGSCHEIBE 2102620 | 8




Cheére cliente, cher client,

Nous vous félicitons pour I'achat d’'un appareil ENERGETICS. Cet appareil est congu pour I'entrainement a
domicile et assure les voeux et les demandes de ['utilisateur. Veuillez lire soigneusement le mode d’emploi
avant le montage et la premiére utilisation. Veuillez garder cette instruction comme référence pour l'utilisation
correcte de cet appareil. Nous sommes volontiers a votre disposition pour vous fournir des renseignements
supplémentaires. Nous vous souhaitons beaucoup de plaisir et de succés avec cet appareil.

Votre équipe (£ EMERGETICS

Garantie

Les produits ENERGETICS sont congus, fabriqués, testés et garantis pour I'entrainement fitness .Ces produits
correspondent a la Norme Européenne NE 957.

ENERGETICS vous accorde une garantie de trois ans a dater de leur réception contre tout défaut de matiére ou
vice de construction. La garantie ne couvre pas les dommages causés par une utilisation inappropriée aussi
bien que piéces d’usure. Les piéces électroniques bénéficient d’'une garantie de deux ans. La durée de la
garantie commence a la date de I'achat de cet appareil (Veuillez bien conserver votre quittance d'achat).

Conseils d utilisation de Sécurité

o Cet équipement d’entrainement n’est pas destiné a des fins thérapeutiques.

e En cas de restrictions de santé ou des paramétres individuels et personnels d’entrainement, veuillez
consulter d’abord votre médecin: il pourra vous indiquer les types d’exercices qui vous conviennent ainsi
que le niveau de difficultés.

e Attention: 'entrainement excessif/incorrect peut mettre en danger votre santé.

Avant tout entrainement, assurez-vous que le montage est conforme et que I'appareil est correctement

réglé.

e Veuillez toujours commencer par une phase d’échauffement.

¢ Nutilisez que des piéces originales d ‘ENERGETICS contenues dans la livraison. (voir liste de contrdle)

e Procédez au montage de I'appareil d"aprés les instructions de montage.

o Nutilisez que des outils appropriés de montage et faites-vous le cas échéant aider par une seconde
personne lors du montage.

e Posez I'appareil sur un sol plat et non glissant.

e L appareil est congu pour I'entrainement d’adultes. Assurez-vous que les enfants ne puissent |"utiliser sans
la surveillance des adultes.

o Avertissez les personnes présentes des dangers, liés par exemple aux piéces détachables/mobiles.

e L’intensité de I’entrainement peut étre réglée suivant vos besoins personnels.

o N'utilisez pas |'appareil sans chaussures.

e Assurez-vous qu’il y ait suffisamment de place disponible pour I"utilisation de |I"appareil.

o Faites attention aux pieces non fixées ou détachables pendant le montage/démontage de I"appareil.

Soin et Maintenance

- Pour éviter le danger de dommage a cause de corrosion, utilisez ou posez cet appareil dans des
endroits non humides.

- Vérifiez toutes les 4 semaines au moins que toutes les pieces sont bien montées /serrées et en bon
état.

- Siune réparation est nécessaire, contactez votre vendeur spécialisé.

- Veuillez immeédiatement remplacer les piéces dégradées et/ou ne plus utiliser 'appareil jusqu’a ce
gu’elles soient réparées.

- Nutilisez pour les réparations que les pieces de rechange originales.

- Pour le nettoyage, n’utilisez que des chiffons humides et évitez I'utilisation des produits de nettoyage
agressifs.

- Essuyez immédiatement la sueur aprés I'entrainement. La sueur peut causer des dommages et
entraver la fonction de I"appareil.




Pieces de rechange — Vibra Studio - 2007

Nr. spécification Taille Qté Nr. spécification Taille Qté
1 | PLAQUE FOND 1 26 | ECROU NYLON M10 8
AUTOCOLLANT ANTI-
2 | EooE 1 27 |ECROU NYLON M8 4
3 |BOITE PRINCIPALE 1 28 | RONDELLE 281615 | 4
4 | SANGLE 4032100 2 29 |BOULON M10°25 4
COUVERCLE
5 |CADRE PRINCIPAL 1 30 | SRDINATELR 1
6 |JOINTENU 8 31 |CABLE 1
COUSSINET
7 | oittouc 4 32 | CABLE MOTEUR 1 1
8 |MOTEUR VB588 1 33 | CABLE MOTEUR 2 1
9 |ORDINATEUR VB588 1 34 |VIS M4*12 14
10 | GUIDON 1 35 |RONDELLE 801915 | 2
COUVERCLE N
" | TRANSDUCTEUR 1 36 |VIS 418 2
12 | TRANSDUCTEUR 1 37 |VIS M4*16 8
CADRE -
13 | S e UCTEUR 1 38 |BOULONTETE HEX | M10*35 1
14 | TRANSMETTEUR 1 39 | CABLE SIGNAL 1
TABLEAU
15 | ALIMENTATION 1 40 |ESSIEU 1
16 | PLAQUE FOND 1 41 |ROUE PLASTIQUE 2
17 | CUPULE 5 42 | PASSANTS 1
PLAQUE CAOUTCHOUC
18 | oEDONATEOR 1 43 | INDUCTANCE 1
19 |PIEU T1502.5°1200| 1 44 |FILTRE 1
20 |PRISE 1 45 |ECROU NYLON M4 10
PLAQUE CAOUTCHOUC
21 | pouRPIEy 1 46 |PILIER ACIER 4
22 |PLAQUE L 1 47 VIS M4*20 4
23 |CABLE 1 48 | VIS M3*8 4
24 | PLAQUE CAOUTCHOUC 1
8

N
(¢}

RONDELLE

310*26*2.0




Basta kund! @

Gratulerar till ett bra produktval! ENERGETICS traningsprodukter for hemmabruk ar framtagna for att motsvara
hogt stallda krav. Las noga igenom anvandarinstruktionen och monteringsanvisningarna innan produkten
anvands forsta gangen. Spara informationen for framtida behov. Vi énskar dig all gladje och framgang med din
traning! Valkommen att kontakta oss om du har fragor.

pitt (£] ENERGETICS Team

Garanti

ENERGETICS traningsprodukter for hemmabruk ar kvalitetstestade och certifierade i enlighet med European
Norm EN 957.

ENERGETICS erbjuder vid inkopstillfallet 3 ars garanti (Fér elektroniska komponenter géller tva ars garanti.)
mot ev. material- och tillverkningsfel. Garantin omfattar inte fel eller skada till féljd av felaktig anvandning eller
slitage pa ingaende delar. Garantin galler fran produktens inkdpsdatum och mot uppvisande av giltigt kvitto.

Sakerhetsinstruktion

e Utrustningen ar inte avsedd for medicinskt bruk eller annat behandlingsandamal.

o Kontakta alltid lakare innan du bérjar tréna for att fa rad och anvisningar om basta trdningsmetod och
traningsniva.

e Varning: Felaktig/6verdriven traning kan medféra héalsorisker. Avbryt trdningen om du kénner smarta eller
obehag.

o Kontrollera att maskinen ar korrekt monterad och i fullt funktionsdugligt skick innan du borjar trana.

e Borja varje traningspass med en stunds uppvarmning.

¢ Vid montering anvand endast medlevererade ENERGETICS originaldelar (se checklistan).

e Folj monteringsanvisningarna steg for steg.

e Anvand lampliga verktyg vid monteringen. Kontakta din aterférséaljare om du har fragor.

e Placera maskinen pa ett plant, halkfritt underlag.

o Drafast justerbara delar sa att de inte lossnar under traning.

e Produkten ar avsedd for vuxna. Barn skall évervakas av vuxen person.

e Tank pa sdkerhetsavstandet for ev. rorliga delar nar produkten anvands.

e Anvand lampliga skor.

e Placera maskinen i lampligt utrymme for tréning.

e Kontrollera |6sa/rérliga delar vid montering/demontering.

Skotselinstruktion

- Maskinen ar ej avsedd att anvandas eller férvaras i vata eller fuktiga utrymmen pga risk for korrosion.

- Kontrollera regelbundet att alla delar ar ordentligt atdragna och fullt funktionsdugliga.
- Kontakta narmaste aterforsaljare vid ev. behov av reparation.

- Slitna eller skadade delar skall bytas omedelbart.

- Anvand inte maskinen under reparationstiden.

- Anvand enbart originaldelar.
- Torka av maskinen efter varje anvandning med en fuktad trasa. Anvand inte kemiska rengéringsmedel.

- Varda din utrustning sa att den haller och ger stérsta madjliga utbyte av din traning!



Reservdelslista — Vibra Studio — 2007

Nr BENAMNING Dim St Nr BENAMNING Dim St
1 |PLATTA 1 26 |NYLONMUTTER M10 8
2 |HALKSKYDD 1 27 |NYLONMUTTER M8 4
3 |BAS 1 28 |BRICKA 28*16*1.5 4
4 | GUMMIBAND 40*3*2100 2 29 |BULT M10*25 4
5 |RAM 1 30 |DATORKAPA 1
6 |U-LED 8 31 |ELSLADD 1
7 | GUMMIPLATTA 4 32 |MOTORKABEL 1 1
8 |MOTOR VB588 1 33 |MOTORKABEL 2 1
9 | TRANINGSDATOR VB588 1 34 | SKRUV M4*12 14
10 |HANDTAG 1 35 |BRICKA [18*119*1.5 2
11 | KAPA — OMVANDLARE 1 36 | SKRUV 4*18 2
12 | OMVANDLARE 1 37 | SKRUV M4*16 8
13 |RAM - OMVANDLARE 1 38 | SEXKANTSBULT M10*35 1
14 | SANDARE 1 39 | SIGNALKABEL 1
15 | ELPANEL 1 40 |AXEL 1
16 |BOTTENPLATTA 1 41 | PLASTHJUL 2
17 |FOT 5 42 |KRETS 1
18 | GUMMIPANEL (DATOR) 1 43 |INDUKTOR 1
19 | RAMSTOLPE [1150*2.5*1200 1 44 | FILTER 1

20 | ELKONTAKT 1 45 |NYLONMUTTER M4 10

GUMMIPLATTA

21 (STOLPE) 1 46 | STALSPRINT 4

22 | L-PLATTA 1 47 | SKRUV M4*20 4

23 |ELSLADD 1 48 |SKRUV M3*8 4

24 | GUMMIPLATTA 1 49 |MUTTER M3 4

25 |BRICKA 310*26*2.0 8
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Vazena zakaznice , Vazeny zakazniku , @

blahopfejeme Vam ke koupi domaciho tréninkového zafizeni ENERGETICS.Tento vyrobek je zkonstruhovan
tak, aby vyhovoval Vasi potfebé a Vasim pozadavkim. Prosim, ¢téte pozorné navod k upotfebeni pfed prvni
montazi a prvnim pouzitim. Prosim uschovejte navod k pouziti jako pfedlohu ke spravnému zachazeni s Vasim
posilovacim pfistrojem. V pfipadé dodatec¢nych dotazll jsme Vam radi k disposici. Pfejeme Vam hodné uspéchu
a pohody pfi Vasem tréninku.

vas [E] ENERGETICS - Team

Garance - zaruka

ENERGETICS jsou kvalitni vyrobky, které jsou zkonstruhované a testované pro naroény fitnes-trénink. Tento
pfistroj odpovida evropské normé EN 957.

ENERGETICS garantuje zaruku na chyby materialu a vyrobni chyby po dobu 3 let. Zaruka se nevztahuje na
poruchy vzniklé neodbornym zachazenim a na uhradu soucasti podléhajicich opotfebeni. Na elektronické
soucastky nabizime zaruku po dobu dvou let. Doba zaruky pocina dnem prodeje (prosim uschovejte peclivé
kupni Gcet).

Bezpeénostni opatreni

e Tento tréninkovy pfistroj neni uréen pro terapeutické ucely.
e V pfipadé zdravotniho omezeni &i ke stanoveni individualnich osobnich tréninkovych moznosti se porad’te
s Vasim lékafem, ktery Vam doporuci jaky druh tréninku a jaké zatizeni jsou pro Vas vhodné.
o Pozor: Nespravny ¢i pfehnany trénink mize ohrozit Vase zdravi !
Pfed pocCatkem tréninku se nejdfive presvédéte, zda je tréninkové zafizeni spravné zmontovano a
nastaveno.
Zacinejte s tréninkem vzdy az po zahrati.
Pouzivejte pouze jen pfilozené originalni dily ENERGETICS (viz kontrolni dodaci list - Check-Liste).
Bé&hem montaZze pfistroje dodrzujte pfesné montazni navod.
Pfi montazi pouzivejte jenom vhodné naradi a eventuelné si vyzadejte pomoc od druhé osoby.
Pfistroj je nutno postavit na rovném podkladé, ktery vyluCuje moznost skluzu zafizeni.
Dotahnéte Srouby vSech nastavitelnych dild pfed pocatkem tréninku tak, aby nemohlo dojit k uvolnéni
téchto dild béhem tréninku.
e Tréninkové zafizeni je zkonstruhovano pro dospélé osoby. Dbejte na to, aby pfipadné pouziti détmi bylo
vzdy jen pod dohledem dospélé osoby.
Upozornéte osoby pfitomné v blizkosti na mozna nebezpeci, na pf. nebezpeci zranéni pohyblivimi dily.
Pozadovany tréninkovy vykon je mozno nastavit dle VaSich tréninkovych pozadavku.
Bé&hem tréninku pouzivejte jen pevnou sportovni obuv.
Presvédcte se zda je kolem pfistroje dostatek mista k pouziti pfistroje.
Vénujte pozornost neupevnénym a pohyblivym dildm béhem montaze a demontaze pfistroje.

Péce a udrzba

- K zamezeni korose nepouzivejte a neskladujte pfistroj ve vihkych prostorach.

- Nejpozdéji béhem kazdych 4 tydnl zkontrolujte veSkera spojeni, zda jsou v dobrém stavu a dostatecné
utaZena.

-V pfipadé opravy pfistroje vyrozuméte Vaseho prodejce pfistroje.

- Nahradte ihned poskozené dily / nebo nepouzivejte pfistroj do té doby nez bude opraven.

- Kopravé pouzivejte prosim jen originalni ndhradni dily.

- Kocisténi pfistroje pouzivejte vihkou latku a vyvarujte se pouziti agresivnich gisticich prostredku.

- Dbejte na to, aby ihned po tréninku byl pfistroj otfen od potu. Pot mlze pfistroj poskodit a spravna

funkce pfistroje mlize byti narusena.
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Seznam nahradnich dilti — Vibra Studio - 2007

CL. POPIS ROZMER KS. CL. POPIS ROZMER KS
< o SAMOJISTICI
1 | PLOSINA NA STANi 1 26 | MATICE M10 8
PROTISKLUZOVA SAMOJISTICI
2 | PODLOZKA 1 27 | MATICE M8 4
PODLOZKA POD ron
3 |KRYT 1 28 | MATICH @8*16*1.5 4
4 |REMEN 40*3*2100 2 29 |SROUB M10*25 4
5 | ZAKLADNi RAM 1 30 |KRYT POCITACE 1
6 |PRICHYTKA 8 31 |SiTOY KABEL 1
7 | GUMOVY TLUMIC 4 32 |KABEL MOTORU 1 1
8 |MOTOR VB588 1 33 |KABEL MOTORU 2 1
9 |POCITAC VB588 1 34 |SROUB M4*12 14
-y PODLOZKA POD A
10 |RIDITKA 1 35 | MATICH [18*1119*1.5 2
KRYT & .
| TRANSFORMATORU 1 36 |SROUB 48 2
12 | TRANSFORMATOR 1 37 |SROUB M4*16 8
RAM - *
13 | TRANSFORMATORU 1 38 |SROUB M10*35 1
14 | TRANSMITER 1 39 |[SIGNALNIi KABEL 1
DESKA PLOSNYCH
15 | Spoyy 1 40 |OSA 1
< ] UMELOHMOTNI
16 | ZAKLADNIi DOSKA 1 41 | KOLECKO 2
17 | NOZICKY 5 42 | MEDENA CIiVKA 1
GUMOVA PODLOZKA
188 | SORITACE 1 43 | KONDENZATOR 1
19 |PODPERA RUKOJETE |[1150*2.5%1200| 1 44 |FILTR 1
. ] SAMOJISTICI
20 |NAPAJENi PROUDEM 1 45 | ATICE M4 10
GUMOVA PODLOZKA .
21 | BODPERY RUKOJETE 1 46 | KOVOVY KLIN 4
22 | UHELNIK 1 47 | SKOUB M4*20 4
23 |SiTOVY KABEL 1 48 |SROUB M3*8 4
24 | GUMOVA PODLOZKA 1 49 | MATICE M3 4
25 |PODLOZKA POD MATICI | @10*26*2.0 8
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Tisztelt Vasarlo, @

gratulalunk Onnek, hogy megvasarolta az otthoni ENERGETICS testedzé késziiléket. A jelen késziilék gy lett
megszerkesztve, hogy kielégitse az On sziikségleteit és igényeit. Kérjiik, hogy a késziilék els6 beszerelését,
illetve elsd hasznalatat megel6zéen figyelmesen olvassa el a jelen utasitasokat. Az On izomfejlesztési
készulékének a helyes hasznalata céljabdl a jelen hasznalati utasitast, mint mddszertani utmutatét, kérjuk,
Orizze meg. Az utdlagos kérdések, tajékoztatasok céljabol készségesen allunk a rendelkezésére. A
gyakorlasok soran nagyon sok sikert és kellemes idétoltést kivanunk.

Az On @EDERGETICS munkacsoportja

Garancia - szavatolas

Az ENERGETICS termékek magas minfségi szinten vannak Kkivitelezve, és a szerkezetlk, illetve a
prébatesztek kielégitik az igényes fithesz-edzés rendszert is. A készulék megfelel az eurdpai EN 957 szabvany
kovetelményeinek.

Az ENERGETICS garantalja az anyag-, illetve a gyartasi hibakra vonatkozé 3 év szavatolasi id6t. A szavatolas
nem vonatkozik a készulék helytelen, szakszerltlen hasznalatabdl és az alkatrészek elhasznal6dasabol eredd
meghibasodasokra. Az elektronikai alkatrészekre két év garanciaid6t nyujtunk. A garanciaid® a készilék eladasi
napjaval kezdddik (ezen okbdl kérjiik gondosan megdrizni a vasarlasi szamlat).

Biztonsagi intézkedések

o Ajelen edzbkészilék nem a gyogykezelési célokra van meghatarozva.

e Amennyiben egészséglgyi okok korlatoznak a testgyakorlasokat, illetve a szemeélyi edzésterv teljesités
elkezdését megel6zéen konzultalas céljabol forduljon orvosahoz, aki tanacsot adhat az On alkalmas
edzésmddjahoz, ennek helyes elvégzéséhez és hatasaihoz.

o Figyelem: A helytelen és eltulozott edzés sérlléséket és egészség-karosodast eredményezhet!

o Az edzés kezdése elbtt el6szor gydz6djon meg arrédl, hogy a készilék helyesen van beszerelve és
beallitva.

e Az edzést mindig csak a bemelegités utan kezdje el.

o Csak a mellékelt eredeti ENERGETICS alkatrészeket hasznalja (lasd a - Check-Liste készletszallitasi
lapot).

o A Kkészllék szerelésekor pontosan tartsa be a szerelési utmutatot.

e Szerelésre csak erre alkalmas szerszdmokat hasznaljon, és szikség esetén biztositsa egy masik
személy segédkezését is.

o A késziléket egyenes fellletre kell allitani, amely kizarja a készllék elcsuszas lehetéségét.

e Akészllék felnétt személyek szamara van kivitelezve. Ugyeljen arra, hogy a gyerekek csak felnétt
személy jelenlétében hasznaljak a készuléket.

o Egyeéb jelenlevéket figyelmeztesse az esetleges sérilési veszélyekre, pl. az edzés alatt mozgo részek

altal fenyeget6 veszélyekre.

Az edzési teljesitmény beallithaté az On edzés igényei szerint: lasd az edzés beallitasi utmutatot.

Az edzési folyamat alatt csak alkalmas, szilard sportcipét hasznaljon.

Gy6z6djon meg arrdl, hogy a késziilék kdzelében elegendd hely van az edzésre.

Be- és leszerelés kdzben ligyeljen a készllék nem régzitett és mozgo részeire.

Gondozas és karbantartas

- A korroziés hatasok csokkentése céljabol a késziléket ne hasznalja, ne tarolja nedves kdrnyezetben.

- Legaldbb minden 4 héten belll egy alkalommal ellenérizze valamennyi csatlakozast, hogy ezek
kielégitd, illetve szorosra huzott allapotban vannak-e.

- Amennyiben sziikséges a késziilék javitasa, ugy lépjen kapcsolatba az On készilékének az
elarusitojaval, és kdzdlje ezt vele.

- A meghibasodott alkatrészeket azonnal cserélni sziikséges / illetve tilos a készilék hasznalata
mindaddig, amig nem lesz megjavitva.

- Kérjuk, hogy a javitasra minden esetben csak az eredeti pétalkatrészeket hasznalja.

- A késziléket tisztitsa nedves ronggyal, és kerilje az agressziv hatasu tisztitdszerek hasznalatat.

- Ugyeljen arra is, hogy kdzvetleniil az edzést kbvetden a késziiléken levé izzadsagcseppek le legyenek
torélve. Az izzadsag megrongalhatja a készliléket, illetve hatranyosan befolyasolhatja a helyes
funkcidkat is.
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Alkatrészek listaja — Vibra Studio - 2007

Szam Megnevezés Méret db. Szam| Megnevezés Méret db.
1 |Allvany 1 26 | Onrégzité anyacsavar M10 8
2 Csuszasgatolt alatét 1 27 | Onrégzité anyacsavar M8 4
3 Burkolat 1 28 | Alatét 28*16*1.5 4
4 Szij 40*3*2100 2 29 |Csavar M10*25 4
5 Alapkeret 1 30 | Szamitégép burkolat 1
6 |Kengyel 8 31 | Aramvezeték 1
7 Gumicsillapité 4 32 Motorkabel 1 1
8 Motor VB588 1 33 | Motorkabel 2 1
9 Szamitogép VB588 1 34 | Csavar M4*12 14
10 |Kormany 1 35 |Alatét [18*119*1.5 2
11 Burkolat 1 36 |Csavar 4*18 2
12 | Transzformator 1 37 |Csavar M4*16 8
13 | Transzformator keret 1 38 |Csavar M10*35 1
14 | Atvitelezd 1 39 | Jelzékabel 1
15 |Lap 1 40 |Tengely 1
16 | Alaplap 1 41 Muanyag tamla 2
17 | Alivany 5 42 | Réztekercs 1
18 | Szamitégép gumialatét 1 43 | Kondenzator 1
19 | Fogantyu tamasztorud [1150%2.5*1200 1 44 | Filter 1
20 | Aramcsatlakozas 1 45 | Onrégzitd anyacsavar M4 10
21 58%?2|2’t‘éttama32t°r”d 1 46 | Acél talpcsap 4
22 | Szbg 1 47 |Csavar M4*20 4
23 | Aramvezeték 1 48 |Csavar M3*8 4
24 | Gumialatét 1 49 | Anyacsavar M3 4
25 | Alatét J10*26%2.0 8
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Vazena zakazniéka, vazeny zakaznik, @

blahozelame Vam k zakupeniu si jedného z fitness strojov od firmy ENERGETICS. Tento vyrobok je uréeny na
doméce pouzitie tak, aby spifial véetky Vase Zelania a potreby. Prosime, aby ste si skor, nez prikrodite k
jeho montazi a pouzivaniu, pozorne precitali prilozené pokyny. Désledne sa pridrziavajte navodu na pouzitie
alalebo jeho udrzbu. Ak mate nejaké dalSie otazky, prosim obratte sa na nas. PoCas cvi¢enia vam zelame vela
uspechov a zabavy.

vas (E] ENERGETICS -Tim

Zaruka

ENERGETICS ponuka vysokokvalitné produkty, ktoré su testované a zodpovedaju eurépskej norme EN 957.

ENERGETICS poskytuje trojro€nu zaruénu lehotu vztahujucu sa na chyby materialu, ako aj na vyrobné chyby.
Zo zaruky su vylu€ené vSetky Skody vzniknuté nespravnym zaobchadzanim a opotrebovanim suciastok. Na
elektronické komponenty vystavujeme dvojroénu zaruku. Zaru€na doba sa zacCina dfiom zakupenia vyrobku.
(prosime, uschovaijte si blocek)

Bezpeénostné pokyny

e Tento fitnes pristroj nie je vhodny pre terapeutické ucely.

e  Skér, ako zacnete s cvicebnym programom, poradte sa so svojim lekarom.

Upozornenie: nespravne/ nadmerné cvicenie méze viest k posSkodeniu zdravia. Ak pocitite po€as cvi€enia
nevolnost, prestante cvicit.

CviCenie zacnite az po zabezpeceni spravnej montaze, nastaveni a kontrole stroja.

VZdy zacinajte rozcviCkou.

PouZivajte iba originalne dorucené suciastky ENERGETICS (pozri zoznam)

Désledne dodrziavajte montazny postup.

Na montaz pouzivajte iba vhodné nastroje, a ak treba poziadajte o pomoc.

Rotoped umiestnite na rovhom, neSmykfavom povrchu.

Dotiahnite v8etky posuvné Casti tak, aby ste zabranili neoakavanému nahlemu pohybu po€as cvi€enia.
Vyrobok je uréeny pre dospelych. Prosime, presvedéte sa, Ze deti ho pouZivaju len pod dozorom dospelej
osoby.

Uistite sa, Ze pouzivatelia su si vedomi moznych rizik, napr. pohyblivych €asti poCas cvicenia.

Uroveri odporu mdze byt nastavena podla vés.

Necvi€te bosi a nepouZivajte ani vofnu obuv.

Uistite sa, Ze na cviCenie na rotopede mate dostatok priestoru.

Pamatajte na volné a pohyblivé Casti poCas montaze a demontaze

Starostlivost’ a idrzba

- Neskladujte a ani nepouzivajte domaci rotoped vo vihkom prostredi, nakolko hrozi vznik korézie.

- Pravidelne, vZdy aspori raz za mesiac skontrolujte, €i su v8etky spoje dostato¢ne dotiahnuté a ¢&i nie su
poskodené.

- Ak sa chystate nieco opravovat, prosime, poradte sa s vasim predajcom.

- Poskodené sudiastky okamzite vymente a poc€as opravy stroj nepouzivajte.

- Pouzivajte len originalne nahradné diely.

- Na CGCistenie rotopedu pouZivajte vihku handriCku. Pri Cisteni sa vyhybajte agresivnym Cdistiacim
prostriedkom.

- Po ukonceni ihned poutierajte pot, nakolko tento by mohol poSkodit vzhlad a spravne fungovanie

domaceho rotopeda
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Zoznam suciastok — Vibra Studio - 2007

¢. POPIS ROZMER Poéet ¢. POPIS ROZMER | Poéet
. MATICA;

1 | PLOCHA NA STATIE 1 26 | SAMOISTIACA M10
PROTISMYKOVA MATICA;

2 | PODLOZKA 1 27 | SAMOISTIACA M8 4

PODLOZKA POD r s

3 |KRYT 1 28 | ATICU @8*16*1.5 4

4 |REMEN 40*3*2100 2 29 |SKRUTKA M10*25 4

5 |ZAKLADNY RAM 1 30 |KRYT POCITACA 1

6 |PRICHYTKA 8 31 |SIETOVY KABEL 1

7 | GUMOVY TLMIC 4 32 |KABEL MOTORA 1 1

8 |MOTOR VB588 1 33 |KABEL MOTORA 2 1

9 |POCITAC VB588 1 34 |SKRUTKA M4*12 14

. PODLOZKA POD Ao

10 |RIADIDLA 1 35 | MATICU 118*1119*1.5 2

11 |KRYT 1 36 | SKRUTKA 4*18 2

12 | TRANSFORMATOR 1 37 | SKRUTKA M4*16 8
RAM .

13 | TRANSFORMATORA 1 38 | SKRUTKA M10*35 1

14 | TRANSMITER 1 39 |SIGNALNY KABEL 1
DOSKA PLOSNYCH

15 | SpOJOV 1 40 |0S 1

- - UMELOHMOTNE

16 | ZAKLADNA DOSKA 1 41 | K OLIESKO 2

17 | NOZICKY 5 42 | MEDENNA CIEVKA 1
GUMENNA PODLOZKA )

18 | DOGITACA 1 43 |KONDENZATOR 1

19 | PODPERA DRZADIEL 1150*2.5*1200 | 1 44 |FILTER 1

20 |PRIVOD PRUDU 1 45 |MATICA; M4 10

SAMOISTIACA

GUMENNA PODLOZKA .

21 | PODPERY DRZADIEL 1 46 |KOVOVY KLIN 4

22 | UHOLNIK 1 47 |SKRUTKA M4*20 4

23 |SIETOVY KABEL 1 48 | SKRUTKA M3*8 4

24 | GUMENNA PODLOZKA 1 49 |MATICA M3 4
PODLOZKA POD .

25 | ATICU @10*26*2.0 8

16




[E] ENERGETICS

Woelflistrasse 2
CH-3006 Bern
Switzerland

© Copyright ENERGETICS 2007




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


